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 1 B726 1001  Case Assy (4402290690) 1 

 2 B726 1002  Bracket Assy (4406542910) 1 

 3 B726 1004  Bracket Assy (4406542940) 1 

 4 B726 1005  Mtr DC24V (4402292810) 1 

 5 B726 1006  Bracket (4402292850) 1 

 6 B726 1007  Mtr DC24V (4402292760) 1 

 7 B726 1008  Bracket Assy (4402292770) 1 

 8 B726 1009  Rack (4402290850) 2 

 9 B726 1010  Wall (4402290800) 1 

 10 B726 1011  Wall (4402290820) 1 

 11 B186 6088  Mylar (4406545080) 1 

 12 B726 1012  Gear - Pulley (4402290970) 1 

 13 B186 1044  Stop Ring(4407972860) 1 

 14 B726 1014  Ply - T Belt (4402290980) 2 

 15 B726 1015  Plate (4402290890) 1 

 16 B726 1016  Slider (4402290880) 1 

 17 B726 1017  T Blt 852x2x4 (4402290960) 1 

 18 B726 1018  T Blt 492x2x4 (4402290950) 1 

 19 B726 1019  Tray Assy (4402295060) 1 

 20 B726 1020  Bracket (4402291800) 1 

 21 B726 1021  Arm (4402291810) 1 

 22 B726 1022  Shaft (4402290920) 1 

 23 B726 1023  Spring - Ext (4402291880) 1 

 24 B186 6052  Tray Cover (4406504000) 1 

 25 B726 1025  Plate Assy (4406504070) 1 

 26 B726 1026  Plastic Plate (4406504040) 1 

 27 B726 1027  Lock (4406504050) 1 

 28 B726 1028  Cover (4402293600) 1 

 29 B186 1010  Gude Roller (4400932560) 2 

 30 B186 1140  Switch(4401983230) 1 

 31 B726 1030  Wire Harness (4402299420) 1 

 32 B726 1031  Bracket (4402293440) 1 

 33 B186 7001  Screw M4x8 (4400841470) 1 

 34 B186 7018  Screw M4x8 (4842040849) 8 

 35 B186 7009  Tapping Screw - M3x6(4842040370) 6 

 36 B186 7033  Screw M4x8 (x0-00161000) 3 

 37 B186 7017  Screw - M3X8(4842040846) 12 

 38 B186 7024  Screw - M3X6(X0-00053000) 2 

 39 B186 7014  Screw M3x8 (4842040692) 1 

 40 B186 7054  E-ring M3 (x0-01264000) 1 
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 1 B726 2068  BKT Ass'y (4402291020) 1 

 2 B726 2002  Gear (4402293550) 1 

 3 B726 2069  Gear (4402291060) 1 

 4 B726 2003  Plate Side (4402293280) 1 

 5 B726 2004  Mtr DC24V (4400678600) 1 

 6 B726 2070  Frame Ass'y (4402291080) 1 

 7 B726 2005  Frame Assy (4402291300) 1 

 8 B726 2006  Bracket Assy (4406556520) 1 

 9 B726 2007  Hld-sprt (4402291520) 1 

 10 B726 2008  Arbor Assy (4402291590) 1 

 11 B726 2009  Shaft (4402291540) 1 

 12 B726 2010  Plastic Bush (4402291550) 2 

 13 B726 2011  Spring - Comp (4402291580) 2 

 14 B726 2012  Roller Assy (4402291570) 1 

 15 B726 2013  One Way Clc (4400670130) 1 

 16 B726 2014  Spring - Ext (4400670110) 1 

 17 B726 2015  Cover (4400683950) 2 

 18 B726 2016  Pin Spr M2x8 (x0-01939000) 1 

 19 B186 1044  Stop Ring(4407972860) 12 

 20 B726 2018  Link (4402293590) 1 

 21 B726 2019  Gear (4402291740) 1 

 22 B726 2020  Spring Clutch (4402293120) 1 

 23 B726 2021  Cover (4402291710) 1 

 24 B726 2022  Gear (4402291640) 4 

 25 B726 2023  Shaft (4402292010) 1 

 26 B186 7069  Pin - 2x12 (x0-01526000) 4 

 27 B726 2025  Roller Assy (4402292030) 1 

 28 B726 2026  Roller (4402292080) 2 

 29 B726 2027  Ply - T Blt (4402291670) 1 

 30 B186 2516  Stop Ring(4400336190) 5 

 31 B726 2029  Shaft (4402295050) 1 

 32 B726 2030  Roller Assy (4402295020) 2 

 33 B726 2031  Ply - T Blt (4402291660) 1 

 34 B186 2515  Bushing(4346312030) 1 

 35 B726 2033  Bush (4400802080) 1 

 36 B186 2628  Bushing(4407734980) 1 

 37 B726 2035  Collar (4402291770) 1 

 38 B726 2036  T Blt 134x2x5 (4402291620) 1 

 39 B726 2071  Clutch Ass'y (4402291100) 1 

 40 B726 2037  Clutch Assy (4402293300) 1 

 41 B726 2038  Spring - Leaf (4402291610) 2 

 42 B726 2039  Roller (4402291890) 2 

 43 B726 2040  Bracket (4402291290) 1 

 44 B186 1140  Switch(4401983230) 3 

 45 B726 2042  Gear (4402291680) 1 

 46 B726 2043  Collar (4402291650) 1 

 47 B726 2044  Bracket (4402291440) 2 

 48 B726 2045  Bracket (4402291450) 1 

 49 B186 2546  Bushing(4400802070) 1 

 50 B726 2047  Mylar (4402291820) 1 

 51 B726 2048  Mylar (4402291830) 2 

 52 B726 2049  Guide (4402292150) 1 

 53 B726 2050  Guide (4402292160) 1 

 54 B186 7069  Pin - 2x12 (x0-01526000) 1 

 55 B726 2052  Shaft (4402291750) 2 

 56 B726 2053  Stacker (4402293100) 1 

 57 B726 2055  Guide Ass'y (44218982000) 1 

 58 B726 2054  Wiring Clamp (f0-00044000) 1 

 59 B186 4201  Wire Clamp (f0-00291000) 2 

 60 B725 4010  Wiring Clamp (f0-00271000) 1 

 61 B726 2138  Snap Pin (f0-00564000) 1 

 62 B726 2058  Guide (4402292390) 1 

 63 B726 2059  Guide (4402292380) 1 

 64 B726 2060  Gasket (4402291850) 1 

 65 B726 2061  Spr - Leaf (4406556540) 1 

 66 B726 2062  Spr - Leaf (44218984000) 2 

 67 B726 2063  Screw M4x25 (x0-01479000) 10 

 68 B726 2064  Screw M3x5 (x0-00731000) 4 

 69 B186 7009  Tapping Screw - M3x6(4842040370) 7 

 70 B186 7033  Screw M4x8 (x0-00161000) 4

Description 
Q’ty Per 
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Part No. 
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Part No. 
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2.DRIVE SECTION 1 (B726) 

O'Brien
Item 69
PCIL: May 2010
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 71 B726 2067  Screw M3x10 (x0-01555000) 2 

 72 B186 7056  E-ring M5(x0-01266000) 1 

 73 B186 7053  E-ring M2 (x0-01263000) 4

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
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 1 B726 2101  Guide Assy (44218986000) 1 

 2 B726 2102  Roller (4402292230) 6 

 3 B726 2103  Spring - Ext (4402292240) 6 

 4 B726 2104  Lever (6la51112000) 1 

 5 B726 2105  Spr - Leaf (44218987000) 2 

 6 B726 2106  Guide Assy (4402294550) 1 

 7 B726 2107  Roller (4402292450) 1 

 8 B726 2108  Roller (4402292460) 1 

 9 B726 2109  Roller (4402292470) 1 

 10 B726 2110  Lever (4402292510) 1 

 11 B726 2111  Ply - T Blt (4402292480) 4 

 12 B726 2112  Gear Assy (4402292520) 1 

 13 B726 2113  T Blt 288x2x5 (4402292500) 2 

 14 B726 2114  Plastic Bush (4402294980) 3 

 15 B186 2546  Bushing(4400802070) 3 

 16 B186 1044  Stop Ring(4407972860) 7 

 17 B186 7050  Pin - 2x8(x0-00979000) 4 

 18 B186 7017  Screw - M3X8(4842040846) 2 

 19 B186 7033  Screw M4x8 (x0-00161000) 1 

 20 B726 2118  PCB Assy (4402299040) 1 

 21 B726 2119  Cover (4402293610) 1 

 22 B726 2120  Spring - Ext (4402293080) 1 

 23 B726 2121  Cover (4402293630) 1 

 24 B726 2122  Solenoid (4402299220) 1 

 25 B726 2123  Bracket (4402293060) 1 

 26 B726 2124  Arm (4402293070) 1 

 27 B186 7025  Screw M3x6 (x0-00056000) 1 

 28 B726 2125  Sheet (4402294630) 1 

 29 B726 2126  Sheet (4402292280) 1 

 30 B726 2127  Sheet (4402294640) 1 

 31 B726 2128  Bracket (4402292530) 1 

 32 B726 2129  Stopper (4408354010) 1 

 33 B726 2130  Wire Harness (4402299400) 1 

 34 B726 2131  Label (4402292540) 1 

 35 B726 2132  Label (4402290160) 1 

 36 B726 2133  Label (4402290150) 1 

 37 B726 2142  Stacker (6la51113000) 2 

 38 B186 7054  E-ring M3 (x0-01264000) 1 

 39 B186 7024  Screw - M3X6(X0-00053000) 2 

 40 B726 2134  Lever (4402293900) 1 

 41 B726 2135  Bracket (4402293940) 1 

 42 B726 2136  Spring (4402293960) 1 

 43 B726 2137  Shaft (4402293920) 1 

 44 B726 2138  Snap Pin (f0-00564000) 2 

 45 B726 2139  Sheet (4402293860) 1 

 46 B726 2140  Label (4402294710) 1 

 47 B721 1052  Screw M4x8 (x0-00450000) 3 

 48 B726 2141  Spacer (44218985000) 2 
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 1 B726 3001  Guide Assy (4402297140) 1 

 2 B726 3002  Roller Assy (4402297060) 1 

 3 B186 2674  Gear - 20T (4402297010) 1 

 4 B186 2546  Bushing(4400802070) 2 

 5 B186 1044  Stop Ring(4407972860) 2 

 6 B186 2675  Gear - 22T (4402297000) 2 

 7 B726 3007  Magnet Catch (4400682300) 1 

 8 B726 3008  Guide Assy (4402297170) 1 

 9 B726 3009  Handle (4402297190) 1 

 10 B726 3010  Bracket (4406556140) 1 

 11 B726 3007  Magnet Catch (4400682300) 1 

 12 B726 3012  Bracket Assy (4406556130) 1 

 13 B726 3013  Sheet Assy (4402292350) 1 

 14 B726 3014  Screw M4x14 (x0-01598000) 1 

 15 B186 7016  Tapping Screw - M4x8(4842040748) 4 

 16 B186 7024  Screw - M3X6(X0-00053000) 2 

 17 B726 3017  Bracket Assy (4406556020) 1 

 18 B726 3018  Screw (4406543040) 3 
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B726 1001  Case Assy (4402290690)   3 -   1 

B726 1002  Bracket Assy (4406542910)   3 -   2 

B726 1004  Bracket Assy (4406542940)   3 -   3 

B726 1005  Mtr DC24V (4402292810)   3 -   4 

B726 1006  Bracket (4402292850)   3 -   5 

B726 1007  Mtr DC24V (4402292760)   3 -   6 

B726 1008  Bracket Assy (4402292770)   3 -   7 

B726 1009  Rack (4402290850)   3 -   8 

B726 1010  Wall (4402290800)   3 -   9 

B726 1011  Wall (4402290820)   3 -  10 

B726 1012  Gear - Pulley (4402290970)   3 -  12 

B726 1014  Ply - T Belt (4402290980)   3 -  14 

B726 1015  Plate (4402290890)   3 -  15 

B726 1016  Slider (4402290880)   3 -  16 

B726 1017  T Blt 852x2x4 (4402290960)   3 -  17 

B726 1018  T Blt 492x2x4 (4402290950)   3 -  18 

B726 1019  Tray Assy (4402295060)   3 -  19 

B726 1020  Bracket (4402291800)   3 -  20 

B726 1021  Arm (4402291810)   3 -  21 

B726 1022  Shaft (4402290920)   3 -  22 

B726 1023  Spring - Ext (4402291880)   3 -  23 

B726 1025  Plate Assy (4406504070)   3 -  25 

B726 1026  Plastic Plate (4406504040)   3 -  26 

B726 1027  Lock (4406504050)   3 -  27 

B726 1028  Cover (4402293600)   3 -  28 

B726 1030  Wire Harness (4402299420)   3 -  31 

B726 1031  Bracket (4402293440)   3 -  32 

B726 2002  Gear (4402293550)   5 -   2 

B726 2003  Plate Side (4402293280)   5 -   4 

B726 2004  Mtr DC24V (4400678600)   5 -   5 

B726 2005  Frame Assy (4402291300)   5 -   7 

B726 2006  Bracket Assy (4406556520)   5 -   8 

B726 2007  Hld-sprt (4402291520)   5 -   9 

B726 2008  Arbor Assy (4402291590)   5 -  10 

B726 2009  Shaft (4402291540)   5 -  11 

B726 2010  Plastic Bush (4402291550)   5 -  12 

B726 2011  Spring - Comp (4402291580)   5 -  13 

B726 2012  Roller Assy (4402291570)   5 -  14 

B726 2013  One Way Clc (4400670130)   5 -  15 

B726 2014  Spring - Ext (4400670110)   5 -  16 

B726 2015  Cover (4400683950)   5 -  17 

B726 2016  Pin Spr M2x8 (x0-01939000)   5 -  18 

B726 2018  Link (4402293590)   5 -  20 

B726 2019  Gear (4402291740)   5 -  21 

B726 2020  Spring Clutch (4402293120)   5 -  22 

B726 2021  Cover (4402291710)   5 -  23 

B726 2022  Gear (4402291640)   5 -  24 

B726 2023  Shaft (4402292010)   5 -  25 

B726 2025  Roller Assy (4402292030)   5 -  27 

B726 2026  Roller (4402292080)   5 -  28 

B726 2027  Ply - T Blt (4402291670)   5 -  29 

B726 2029  Shaft (4402295050)   5 -  31 

B726 2030  Roller Assy (4402295020)   5 -  32 

B726 2031  Ply - T Blt (4402291660)   5 -  33 

B726 2033  Bush (4400802080)   5 -  35 

B726 2035  Collar (4402291770)   5 -  37 

B726 2036  T Blt 134x2x5 (4402291620)   5 -  38 

B726 2037  Clutch Assy (4402293300)   5 -  40 

B726 2038  Spring - Leaf (4402291610)   5 -  41 

B726 2039  Roller (4402291890)   5 -  42 

B726 2040  Bracket (4402291290)   5 -  43 

B726 2042  Gear (4402291680)   5 -  45 

B726 2043  Collar (4402291650)   5 -  46 

B726 2044  Bracket (4402291440)   5 -  47 

B726 2045  Bracket (4402291450)   5 -  48 

B726 2047  Mylar (4402291820)   5 -  50 

B726 2048  Mylar (4402291830)   5 -  51 

B726 2049  Guide (4402292150)   5 -  52 

B726 2050  Guide (4402292160)   5 -  53 

B726 2052  Shaft (4402291750)   5 -  55 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 
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B726 2053  Stacker (4402293100)   5 -  56 

B726 2054  Wiring Clamp (f0-00044000)   5 -  58 

B726 2055  Guide Ass'y (44218982000)   5 -  57 

B726 2058  Guide (4402292390)   5 -  62 

B726 2059  Guide (4402292380)   5 -  63 

B726 2060  Gasket (4402291850)   5 -  64 

B726 2061  Spr - Leaf (4406556540)   5 -  65 

B726 2062  Spr - Leaf (44218984000)   5 -  66 

B726 2063  Screw M4x25 (x0-01479000)   5 -  67 

B726 2064  Screw M3x5 (x0-00731000)   5 -  68 

B726 2067  Screw M3x10 (x0-01555000)   5 -  71 

B726 2068  BKT Ass'y (4402291020)   5 -   1 

B726 2069  Gear (4402291060)   5 -   3 

B726 2070  Frame Ass'y (4402291080)   5 -   6 

B726 2071  Clutch Ass'y (4402291100)   5 -  39 

B726 2101  Guide Assy (44218986000)   7 -   1 

B726 2102  Roller (4402292230)   7 -   2 

B726 2103  Spring - Ext (4402292240)   7 -   3 

B726 2104  Lever (6la51112000)   7 -   4 

B726 2105  Spr - Leaf (44218987000)   7 -   5 

B726 2106  Guide Assy (4402294550)   7 -   6 

B726 2107  Roller (4402292450)   7 -   7 

B726 2108  Roller (4402292460)   7 -   8 

B726 2109  Roller (4402292470)   7 -   9 

B726 2110  Lever (4402292510)   7 -  10 

B726 2111  Ply - T Blt (4402292480)   7 -  11 

B726 2112  Gear Assy (4402292520)   7 -  12 

B726 2113  T Blt 288x2x5 (4402292500)   7 -  13 

B726 2114  Plastic Bush (4402294980)   7 -  14 

B726 2118  PCB Assy (4402299040)   7 -  20 

B726 2119  Cover (4402293610)   7 -  21 

B726 2120  Spring - Ext (4402293080)   7 -  22 

B726 2121  Cover (4402293630)   7 -  23 

B726 2122  Solenoid (4402299220)   7 -  24 

B726 2123  Bracket (4402293060)   7 -  25 

B726 2124  Arm (4402293070)   7 -  26 

B726 2125  Sheet (4402294630)   7 -  28 

B726 2126  Sheet (4402292280)   7 -  29 

B726 2127  Sheet (4402294640)   7 -  30 

B726 2128  Bracket (4402292530)   7 -  31 

B726 2129  Stopper (4408354010)   7 -  32 

B726 2130  Wire Harness (4402299400)   7 -  33 

B726 2131  Label (4402292540)   7 -  34 

B726 2132  Label (4402290160)   7 -  35 

B726 2133  Label (4402290150)   7 -  36 

B726 2134  Lever (4402293900)   7 -  40 

B726 2135  Bracket (4402293940)   7 -  41 

B726 2136  Spring (4402293960)   7 -  42 

B726 2137  Shaft (4402293920)   7 -  43 

B726 2138  Snap Pin (f0-00564000)   7 -  44 

B726 2138  Snap Pin (f0-00564000)   5 -  61 

B726 2139  Sheet (4402293860)   7 -  45 

B726 2140  Label (4402294710)   7 -  46 

B726 2141  Spacer (44218985000)   7 -  48 

B726 2142  Stacker (6la51113000)   7 -  37 

B726 3001  Guide Assy (4402297140)   9 -   1 

B726 3002  Roller Assy (4402297060)   9 -   2 

B726 3007  Magnet Catch (4400682300)   9 -   7 

B726 3007  Magnet Catch (4400682300)   9 -  11 

B726 3008  Guide Assy (4402297170)   9 -   8 

B726 3009  Handle (4402297190)   9 -   9 

B726 3010  Bracket (4406556140)   9 -  10 

B726 3012  Bracket Assy (4406556130)   9 -  12 

B726 3013  Sheet Assy (4402292350)   9 -  13 

B726 3014  Screw M4x14 (x0-01598000)   9 -  14 

B726 3017  Bracket Assy (4406556020)   9 -  17 

B726 3018  Screw (4406543040)   9 -  18 

 

 

 

Description 
Page and 
Index No. 
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B186 1010  Gude Roller (4400932560)   3 -  29 

B186 1044  Stop Ring(4407972860)   5 -  19 

B186 1044  Stop Ring(4407972860)   9 -   5 

B186 1044  Stop Ring(4407972860)   7 -  16 

B186 1044  Stop Ring(4407972860)   3 -  13 

B186 1140  Switch(4401983230)   5 -  44 

B186 1140  Switch(4401983230)   3 -  30 

B186 2515  Bushing(4346312030)   5 -  34 

B186 2516  Stop Ring(4400336190)   5 -  30 

B186 2546  Bushing(4400802070)   9 -   4 

B186 2546  Bushing(4400802070)   5 -  49 

B186 2546  Bushing(4400802070)   7 -  15 

B186 2628  Bushing(4407734980)   5 -  36 

B186 2674  Gear - 20T (4402297010)   9 -   3 

B186 2675  Gear - 22T (4402297000)   9 -   6 

B186 4201  Wire Clamp (f0-00291000)   5 -  59 

B186 6052  Tray Cover (4406504000)   3 -  24 

B186 6088  Mylar (4406545080)   3 -  11 

B186 7001  Screw M4x8 (4400841470)   3 -  33 

B186 7009  Tapping Screw - M3x6(4842040370)   3 -  35 

B186 7009  Tapping Screw - M3x6(4842040370)   5 -  69 

B186 7014  Screw M3x8 (4842040692)   3 -  39 

B186 7016  Tapping Screw - M4x8(4842040748)   9 -  15 

B186 7017  Screw - M3X8(4842040846)   7 -  18 

B186 7017  Screw - M3X8(4842040846)   3 -  37 

B186 7018  Screw M4x8 (4842040849)   3 -  34 

B186 7024  Screw - M3X6(X0-00053000)   7 -  39 

B186 7024  Screw - M3X6(X0-00053000)   9 -  16 

B186 7024  Screw - M3X6(X0-00053000)   3 -  38 

B186 7025  Screw M3x6 (x0-00056000)   7 -  27 

B186 7033  Screw M4x8 (x0-00161000)   7 -  19 

B186 7033  Screw M4x8 (x0-00161000)   5 -  70 

B186 7033  Screw M4x8 (x0-00161000)   3 -  36 

B186 7050  Pin - 2x8(x0-00979000)   7 -  17 

B186 7053  E-ring M2 (x0-01263000)   5 -  73 

B186 7054  E-ring M3 (x0-01264000)   7 -  38 

B186 7054  E-ring M3 (x0-01264000)   3 -  40 

B186 7056  E-ring M5(x0-01266000)   5 -  72 

B186 7069  Pin - 2x12 (x0-01526000)   5 -  26 

B186 7069  Pin - 2x12 (x0-01526000)   5 -  54 

B721 1052  Screw M4x8 (x0-00450000)   7 -  47 

B725 4010  Wiring Clamp (f0-00271000)   5 -  60 
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